AIR SONIC L-25B ASSEMBLY AND PARTS LIST

The part numbers with ( ) are included in the Ass'y parts written above them.

No. | Part No. Part Name Qty Price No. | Part No. Part Name Q’ty | Price
1 TB01475 | Housing Sub Ass'y 1 set 20 TP03695 | Retaining Ring C-12 1
15 | (TQO02058) | Label Warning 1 21 TA96867 | Air Hose Sub Ass'y A 1/4 1 set
2 TP06117 | Waved Spring Washer 1 22 | TQO01664 |Exhaust Hose 1

12X 16 X 0.3 23 TP09153 | Stop Ring 1
3 TP03933 | Ball Bearing 60622 1 24 TB01152 | Throttle Lever Ass'y 1 set
4 TP06119 | End Plate A 1 25 | (TP05498) |Spring Pin2 X 16 1
5 TP06121 | Cylinder 1 26 | (TP00460) | Spring Pin 3 X 22 1
6 TP06321 | Rotor 1 27 TP12435 | Spring Pin 2.5 X 10 1
7 TA9A287 | Blade Ass'y (4 pcs.) 1 set
8 | TP06322 |Spacer8X 11X 3 1 ACCESSORIES
9 TP00496 | Spring Pin2.5X 6 1 TP00475 | Single Ended Spanner 14 1
10 TP14931 |End Plate B 1 TP00477 | Mounted Wheel No.2 1
11 TP00468 | Ball Bearing 6082Z 1 TP00478 | Mounted Wheel No.3 1
12 TB01630 | Lock Ring Ass'y 1 set TP03840 | Chunk Pin 1
28 | (TP12437) |Label Rotating Direction 1 TQO04067 | Instruction Manual 1
29 | (TQ02207) |Label Warning CE Mark 1 TQO04068 | Instruction Manual (USA) 1
13 TA96328 | Chuck Ass'y 1 set TP02236 |Bushing PT1/4 X NPT1/4 1
TA96329 | Chuck Ass'y (inch) 1 set TP02804 | 1/4 X 1/8 Collet Insert 1
14 | (TP10742) | Chuck Nut 1 TP02805 | 1/4 X 3/16 Collet Insert 1
16 TA93070 | Throttle Valve Ass'y 1 set
17 TP06325 | Adjust Valve 1
18 TP11997 | O-Ring KS-7 1
19 TP06326 |Spacer6X 12X 1.2 1
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